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Hed and fine grained sleel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Cerlificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Quality Assurance Team
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